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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C R§§247-AVG
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.150 57.70 -8.30 66.00 47.20 0.02 10.48 QF
2 0.150 43.80 -12.20 56.00 33.30 0.02 10.48 Average
3 0.172 54.95 -9.91 B4.86 44.50 0.03 10.42 QP
4 0.172 39.05 -15.81 54.86 28.60 0.03 10.42 Average
5 0.192 53.22 -10.71 6£3.93 42.80 0.04 10.38 QF
& 0.192 37.02 -16.91 53.93 26.60 0.04 10.38 Average
7 0.267 43.89 -17.31 61.20 33.51 0.06 10.32 QF
8 0.267 26.59 -24.61 51.20 16.21 0.06 10.32 Average
9 0.385 43.26 -14.91 58.17 32.91 0.08 10.27 QP
10 0.385 31.56 -16.61 48.17 21.21 0.08 10.27 Average
11 0.513 45.94 -10.06 56.00 35.60 0.10 10.24 QF
12 % 0.513 39.54 -6.46 46.00 29.20 0.10 10.24 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR290713B

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15C RS§247-QP
50.0 | 15C R§§247-AVG
g 1
40.0
4
30.0 M ] ME
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV a8 dBuv  dBuv dB dE
1+ 0.153 54.08 -11.74 65.82 43.50 0.11 10.47 QP
2 0.153 42.18 -13.64 55.82 31.60 0.11 10.47 Average
3 0.171 53.03 -11.87 64.90 42.48 0.11 10.43 QP
4 0.171 36.13 -18.77 54.90 25.58 0.11 10.43 Average
5 0.192 50.98 -12.95 6£3.93 40.50 0.10 10.38 QF
& 0.192 34.08 -19.85 53.93 23.60 0.10 10.38 Average
7 0.286 43.91 -16.72 60.63 23.50 0.10 10.31 QF
8 0.286 25.51 -25.12 50.63 15.10 0.10 10.31 Average
9 0.444 40.56 -16.42 56.98 30.20 0.11 10.25 QP
10 0.444 26.26 -20.72 46.98 15.90 0.11 10.25 Average
11 0.549 40.55 -15.45 56.00 30.20 0.11 10.24 QF
12 0.549 26.65 -19.35 46.00 16.30 0.11 10.24 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2A8AU-SL1




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 38~40%
Test Engineer : Carry Xu
Temperature : 25.3~26.2°C
Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 4 2400-2483.5 - 802.11b 01 2412 1Mbps - -
Mode 5 2400-2483.5 - 802.11b 06 2437 1Mbps - -
Mode 6 2400-2483.5 - 802.11b 11 2462 1Mbps - -
Mode 7 2400-2483.5 - 802.11g 01 2412 6Mbps - -
Mode 8 2400-2483.5 - 802.11g 06 2437 6Mbps - -
Mode 9 2400-2483.5 - 802.11g 11 2462 6Mbps - -
Mode 10 2400-2483.5 - 802.11n HT20 01 2412 MCSO0 - -
Mode 11 2400-2483.5 - 802.11n HT20 06 2437 MCSO0 - -
Mode 12 2400-2483.5 - 802.11n HT20 11 2462 MCSO0 - -
Sporton International Inc. (Kunshan) Page Number : Clof C24
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.
4 802.11b 01 @ 4824.00 52.35 54.00 -1.65 H AVERAGE Pass Harmonic
5 802.11b 06 @ 4874.00 52.40 54.00 -1.60 H AVERAGE Pass Harmonic
6 802.11b 11 | 4924.00 52.93 54.00 -1.07 H AVERAGE Pass Harmonic
7 802.11g 01 = 2389.95 51.84 54.00 -2.16 H AVERAGE Pass Band Edge
8 802.119g 06 @ 4874.00 50.71 54.00 -3.29 H AVERAGE Pass Harmonic
9 802.11g 11 | 4924.00 51.67 54.00 -2.33 H AVERAGE Pass Harmonic
10 802.11n HT20 01  2389.56 52.88 54.00 -1.12 H AVERAGE Pass Band Edge
11 802.11n HT20 06 @ 4874.00 49.97 54.00 -4.03 H AVERAGE Pass Harmonic
12 802.11n HT20 11 | 2483.51 52.66 54.00 -1.34 H AVERAGE Pass Band Edge
6 WIFI Worse LF 11 48.43 34.67 40.00 -5.33 \% PEAK Pass LF
Sporton International Inc. (Kunshan) Page Number : C2of C24
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Report No. : FR290713B

Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 ’w\/ | 50
w 4B.BWmWW
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,18 57.07 74.00 -16.93 42.98 3L.87 7.01 30.89 6.00 108 146 PEAK 1 2412.00 102,80 ----vv -=--m- 88,55 3195 7.5 30.85 6.00 108 146 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCCBART 15C (AVG) FCCPART15C (AVG)
48 1 448
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138618 4511 S4.60 -8.89 31.02 31.87 7.1 30.89 6.80 108 146 AVERAGE 1 M50 9813 --eeee oomeee 83.88 3195 7.15 30.85 6.00 100 146 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C3of C24
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

4
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT =
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
B FCCPART 15C B FCCPART15C
50 ; w/ | a0
o W bbbt b b4
0 10 MMJ
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 13512 57.17 74.00 -16.83 43.23 3L.B0 7.06 30.92 6.00 108 209 PEAK 1 2412.00 101,34 --veev ovmeee B87.06 319 7.16 30.84 6.00 100 289 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
FCCAART 15C (AvG) FCCPART15C (AVG)
48 1 488
Av
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,85 4411 5400 -9.89 30.02 31.87 7.11 30.89 6.0 108 209 AVERAGE 1 1200 96,95 --eev -omeee B2.67 319 7.16 30.04 6.00 100 289 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40of C24
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

Pol. Horizontal Vertical
mLeveI(d&Mm] , Level (dBuVim)
138 1134
915 915
i FCCPART T i FCCPRTTC
654 5
3 FCC PART 15C (AVE) | FCC PART 15C (AVE)
188 \ 3l Z
Peak W MM
5 !
Avg
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 452400 5402 74.80 -19.98 74.85 3425 10.30 65.43 0.0 183 4 PEM 1452400 5077 74.80 -23.23 TLG3 3425 10.32 €543 0.00 73 97 PR
1 43408 52.35 5488 -1.65 7321 3405 1032 6543 A0 I3 4 AVERAGE 1430408 47.90 5480 -6.88 6578 34.25 10.32 6543 0.0 373 97 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50fC24
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Pol. Horizontal Vertical
1‘."eLlwlal(ll&J‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
g FCPART 1 B FCPART ¢
650 65,
3 FCC PART15C (AVG) FCC PART15C (AVG)
s ' 3 i ; 3
EWTme e N B
Peak WM"‘MW I PR e
15 !
Av
9 163 163
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 437408 54.86 74.88 -19.94 74.97 3415 1038 65.44 0.0 211 355 PEAK 1 487408 5418 74.80 -19.82 75.89 34.15 1038 65.44 Q.00 218 36@ PEAC
147400 5240 5488 -1.60 731 3415 10.38 65.44 0.0 211 358 AVERAGE 1 4R74.08 5194 5480 -2.06 7285 3415 10.38 65.44 0.0 218 368 AVERAGE
3 73100 43.84 74.00 -30.16 60.76 35.51 1282 65.25 0.0 211 350 PEAK 373108 4446 7400 -19.54 6133 35.51 1282 65.25 0.0 218 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C6of C24
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sPoRTON LAS. Report No. : FR290713B
6
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT =
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 |
i1 95
B FCCPART 15C B FCCPART15C
50 \M ; a0
et satbansnsd b bl g Ui et st
89 4B.BMW'WW
Peak
125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2497.34 57.60 74.00 -16.40 42.61 32.29 7.1 30.61 6.0 307 119 PEXK 1 2462.00 10516 ----vv -vnem- 9.47 3205 7.5 3071 6.0 387 119 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
§15 95 !
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
48 1 488
Av
) 125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48351 4467 5400 -9.33 29.80 32.33 7.9 30.65 6.0 307 119 AVERAGE 1 6,00 97.33 --eev oomees B2.64 3215 7.5 3071 6.00 307 119 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C24
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 50
t Sakins it ‘ M bttty
48 448
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 4%.27 57.28 74.00 -16.72 42.35 32.26 7.0 30.63 6.00 311 S4PEN 1 2460.00 107,49 ----vv -vnee- 9271 .15 7.5 371 6.0 31 S4PEA
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
48 1 448
Av
) 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 457.60 473 5400 -9.17 19.82 3005

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
130 3064 6.00 31 54 AVERAGE

1 60,00 97.98 ---eev -veees 83.29 3215

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7.5 3071 600 31 54 AVERAGE

Sporton International Inc. (Kunshan)

Page Number : C8of C24
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FCC RF TEST REPORT

SPORTON LAB.

Report No. : FR290713B

Pol. Horizontal Vertical
3 Level (dBuVim) 13 Level (dBuVim)
138 138
97.5 975
8.3 .3
FCC PART15C FCC PART 15C
5. 65,
FCC PART 15C (AVG) 1 FCC PART 15C (AVG)
e WM | : i
Avg 3 3
16.3 16.3
3000 §000. 1 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Less Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBw dB/m B dB dB om o deg MHz dBuV/m dBuV/m  dB dBw dB/m B d8 dB om o deg
1 4924.88 55.63 74.80 -18.37 76.47 34.15 18.45 65.44 @.80 234 339 PEAK 1 4924.80 52,13 74.8@ -21.87 72.97 34.15 18.45 65.44 @.08 193 353 PEAK
2 492480 52,93 S4.80 -1.07 73.77 34,15 18.45 65.44 0.80 234 339 AVERAGE 2 4924.80 49.25 S4.80 -4.75 70.09 34,15 18.45 65.44 .00 193 353 AVERAGE
3 7386.80 44.77 74.80 -29.23 61.63 35.50 12,84 65.29 @.80 234 350 PEAK 3 7386.0@ 43.53 74.80 -30.47 60.39 35.59 12,84 65.29 @.8@ 193 353 PEAK
T el
1073 113
97.5 15
LR s
7 FCCPART TEC| L FCCPART L
N B A fidB
Peak p
FCCPART 15C (AVG) FCC PART 15C (AVG)
e e e : R P s T T L e ey e e
Avg 2 T L ey WF“W@% P SR uhw%%

18000 19000 20000. 000, 22000. 23000. 24000, 25000
Frequency (NHz)

16000 19000, 20000, 21000 22000, 23000, 24000 25000
Frequency (WHz)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2A8AU-SL1
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

7
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT =
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B } AT1EC B FCCPART 15C
Wh
5.0 M 50
s ' - s
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 67.82 74.00 -6.18 53.72 388 7.01 30.89 6.0 124 145 PEM 1 2412.00 105,45 ---eev =vmees 91.23 3193 7.5 30.86 6.00 124 145 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 ik *
813 813
5.0 50
1 FCC PART 156AVG) FCCPART15C (AVG)
w 45.8WMJ e
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.% 5184 5400 -L.16 37.74 3LBR 7.01 30.89 6.0 1M 145

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg

AVERAGE 1 100 96,54 --veev oemeee 8230 3194 7.15 30.85 6.00 124 145 AVERAGE

Sporton International Inc. (Kunshan)

Page Number : C10 of C24
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SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

7
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT =
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B ARTHEC B FCCPART 15C
50 %\\M 50
" . " FYRRATE P Y
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 61.62 74.00 -12.38 47.52 388 7.01 30.89 6.0 108 206 PEAK 1 2412.00 103,25 --=eev =vmees 88.97 319 7.16 30.84 6.00 108 286 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
, FCC PART 156, AVG) FCCPART15C (AVG)
s 45.8M,M_.J [S——
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21389.82 58.71 4.0 -3.29 36.61 3188 7.1 30.89 6.80 108 206 AVERAGE 1 1000 94,49 --eev oomeee 86.21 319 7.16 30.84 6.00 100 206 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C24

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A8AU-SL1




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2A8AU-SL1

Pol. Horizontal Vertical

1ML&\«!I(IIBIMm] , Level (dBuVim)

138 1134

915 915

i FCCPART T i3 FCCPRTTC

654 1 5

FCC PART 15C (AVE) 1 FCC PART 15C (AVE)

23 | il 1 |
Peak . MWWWWW MMMW

5 !
Avg

163 163

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 452400 60.33 74.80 -13.67 6L.19 3425 10.30 65.43 0.0 158 ILPEAK 1 452400 54,63 74.80 -19.37 75.49 34.25 10.32 €543 0.00 M 53PN
1 430400 50.10 54.88 -3.88 70.95 345 10.32 65.43 0.0 ISB 1L AVERAGE 140408 4478 5480 -9.22 65.64 3425 1032 6543 0.0 34 53 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C24



waranas. FCC RF TEST REPORT Report No. : FR290713B

Pol. Horizontal Vertical
IHLe\ml{dl!u\"rn) 1 Lewel (dBu/m)
1138 134
975 75
iy FLCPART 150 3
FCC PART15C
650 1 85, .
3 FCC PART/15C (AVG) FCC PART 15C AV
448 P
APV SRR e PR sty snnuipaiovidrptebny M)
Peak i niizohl A
325
!
Avg 18 .
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 §000. 9000, 12000, 15000. 18000
Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos .
Freg Level Line Margin Level Factor Loss Factor Factor Renark Linit Real  Ant Cable Preasp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg _
1 487400 61.80 74.00 -13.00 BL.91 34.15 10.38 65.44 0.0 222 359 PEAK Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
2 437400 50.71 54.80 -3.29 7162 3415 10.38 65.44 0.0 222 350 AVERAGE 1 487408 58.38 74.8@ -15.62 79.29 34.15 10.38 65.44 Q.08 24 346 PEAK
3 731060 5388 74.60 -20.12 70.80 35.51 12.82 65.25 0.88 115 164 PEAK 1 4574.08 47.84 5480 -6.16 66.75 3415 10.38 65.44 .08 24 346 AVERAGE
4 TR 4150 54.00 -12.50 S8.42 35,51 12.82 65.25 0.0 115 164 AVERAGE 373100 46.67 7400 -17.33 63.59 35.51 1282 65.25 0.0 24 346 PEAC
Sporton International Inc. (Kunshan) Page Number : C13 of C24

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2A8AU-SL1



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

9
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT =
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B i FCCPART 15C B FCCPART 15C
650 WMWWW i iy
iy PPN cini i
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 M83.77 63.22 7400 -10.78 48.34 2.4 7.9 30.65 6.60 381 118 PEAK 1 2460.00 103,84 ---eev ovnees 89.17 3214 7.4 3071 6.0 3B/L 115 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
o5 w5 1
813 813
5.0 50
g FCC PART15C (AVG) FCCPART15C (AVG)
s 45.8Mw____) ]
Av
) 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48351 49.94 S4.00 -4.06 35.07 32.33 7.9 30.65 6.0 381 115 AVERAGE 1 462,00 9496 ---nvv -vnees 80.29 3214 7.4 3070 6.00  3B1 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C24

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A8AU-SL1




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

9
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT =
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B FCCPART 15C B FCCPART 15C
i 1 il
488 B Bt gt
Peak
325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.93 64.93 74.00 -9.07 50.85 2.4 7.9 30.65 6.0 1ol 116 PEAK 1 2460.00 103,70 ----vv -vnee- 88.99 3216 7.25 3076 6.00 101 116 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
, FCC PART15C (AVG) FCCPART15C (AVG)
w MMJ [——
Av
) 325 35
163 163
22 U546 UM 24348 U924 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 8377 49.97 S4.00 -4.03 35.09 2.4 7.9 30.65 6.0 1Al 116 AVERAGE 1 60,00 9431 --veev oemees 79.64 3214 7.4 3071 6.00 101 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C150of C24

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A8AU-SL1



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

Pol. Horizontal Vertical
mLeveI{d&Mm] 1 Lewel (dBu/m)
1138 138
975 75
i FCPRTTEC 83
FCC PART 150
650 1 [
3
i FCCPART 15C (AVG) FCC PARTHAC (AVG)
4@ I ) s " ol 1
Peak ;""'“"""" e
325
3!
Avg 18 .
3000 6000. 9000 12000, 15000, 18000
Frequency (MHz) 3000 §000. 9000, 12000, 15000. 18000
Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos .
Freg Level Line Margin Level Factor Loss Factor Factor Renark Linit Real  Ant Cable Preasp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg _
1 492400 6172 74.00 -12.28 B2.56 3415 10.45 65.44 0.0 209 0 PEAK Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
2 492400 5167 54.80 -2.33 7251 3415 10.45 65.44 0.0 219 @ AVERAGE 1492408 59.99 74.80 -14.18 80.74 3415 10.45 65.44 Q.00 237 349 PEAC
3 7386.80 95.92 74.60 -18.88 7L.78 35.59 12.84 65.29 0.8 239 337 PEAK 1492408 49.13 5480 -4.82 TR.B2 3415 10.45 6544 0.0 237 349 AVERAGE
4 7386.09 43.12 54.00 -10.88 59.99 35.58 12.84 65.29 @.08 239 337 AVERAGE 3730600 45.98 74.80 -28.02 6284 35.59 12.84 65.29 0.8 237 349 PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2A8AU-SL1

Page Number

: C16 of C24



sawronis. FCC RF TEST REPORT Report No. : FR290713B

10

Mode Band Edge

2400-2483.5_802.11n HT20_CHO1_Full RU _2412MHz

ANT =
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B Wl PART 15C B FCCPART 15C
i ‘
5.0 M 50
ol e gt o
4 T —
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 67.46 74.00 -6.54 53.36 388 701 30.89 6.0 124 136 PEMK 1 2412.00 103,88 ----vv -=nem- 89.60 319 7.16 30.84 6.00 124 136 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
o5 w5 !
813 813
5.0 50
1 FCC PARTPHEC (AVG) FCCPART15C (AVG)
iy J— A 4a.avm/’_’-_J
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.56 52.88 54.00 -L.12 38.78 3188 7.1 30.89 6.80 124 136 AVERAGE 1 100 95.02 --nev oemeee 86.74 319 7.16 30.04 6.00 124 136 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C24

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A8AU-SL1




sawronis. FCC RF TEST REPORT Report No. : FR290713B

10

Mode Band Edge

2400-2483.5_802.11n HT20_CHO1_Full RU _2412MHz

ANT =
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B [ PART15C B FCCPART 15C
1
B0 MM MMM B0
" Mg st s Ay i
488 488 ome R PR
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 66.75 74.00 -7.05 52.65 388 701 30.89 6.0 149 194 PEMK 1 241200 104,19 --veev oomeee 89.95 3194 7.15 30.85 6.00 149 194 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
o5 w5 !
813 813
5.0 50
| FCC PARTSC (AVG) FCCPART15C (AVG)
iy . 48'8\,_\/—-/—’—'“"")
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 5L17 S4.00 -2.83 37.07 3188 7.01 30.89 6.0 149 194 AVERAGE 1 M50 9513 --eeee oemees 80.91 3193 7.15 30.86 6.00 149 194 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C24

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A8AU-SL1




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2A8AU-SL1

Pol. Horizontal Vertical
1ML&\«!I(IIBIMm] , Level (dBuVim)
138 1134
915 915
i FCCPART T i3 FCCPRTTC
654 1 5
FCC PART 15C (AVE) 1 FCC PART 15C (AVE)
188 ] - 3l 1 |
Peak Mg
5 !
Avg
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 452400 59.45 74.80 -14.55 6031 3425 10.30 65.43 0.0 146 L PEAK 1452400 5417 74.80 -19.73 7513 34.25 10.32 €543 0.00 276 350 PEAK
1430400 49.41 5488 459 TR.7 3405 1932 65.43 0.0 146 11 AVERAGE 1430408 4403 5480 -9.97 6400 4.4 1032 6543 0.0 276 35 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C24



SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

Pol. Horizontal Vertical
IHLevel{dlh]\ﬂm] 1 Lewel (dBu/m)
1138 138
975 75
i FCPRTTEC 83
FCC PART 150
650 7 65, ]
FCCPART 15C (AVG) ! FCC PARTHAC (AVG)
44 P 1
i H_WMMM m e
Peak Jl.‘w"" -’ M“M
" 3!
Avg 18 .
3000 6000. 9000 12000, 15000, 18000
Frequency (MHz) 3000 §000. 9000, 12000, 15000. 18000
Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos .
Freg Level Line Margin Level Factor Loss Factor Factor Renark Linit Real  Ant Cable Preasp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg _
1 437400 60.89 74.00 -13.91 BL.o@ 3415 10.38 65.44 0.0 222 0 PEAK Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
2 437400 49.97 54.00 -4.83 70.88 3415 10.38 65.44 .00 222 @ AVERAGE 1 487408 56.94 74.80 -17.86 77.85 34.15 1038 65.44 0.0 228 356 PEAC
3 731L.e@ 57.20 74.60 -16.88 7412 35.51 12.82 65.25 0.8 232 329 PEAK 147408 47.00 5480 -7.00 67.91 3415 10.38 65.44 0.0 220 356 AVERAGE
4 731109 42.88 54.80 -11.12 59.8 35.51 12.82 65.25 @08 232 329 AVERAGE 37300 43.85 74.80 -30.15 60.77 3551 12.82 65.05 0.8 220 356 PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2A8AU-SL1

Page Number

: C20 of C24



FCC RF TEST REPORT

sPoRTON LAS. Report No. : FR290713B
12
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_Full RU _2462MHz
ANT =
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
B e 11 FCCPART 15C B FCCPART15C
T 1
g WWW%%M ;
89 8 M
Peak
125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248358 68.76 74.00 -5.24 53.89 1.3 7.9 30.65 6.00 339 120 PEMK 1 2460.00 103,33 --seev oomees 88.61 3216 7.26 3076 6.00 339 121 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 !
i3 i3
50 a0
4 FCCPART 15C (AvG) FCCPART15C (AVG)
u 45.3M S
Av
) 125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248351 52.66 4.0 -1.34 37.79 3.3 7.9 30.65 6.0 339 121 AVERAGE 1 60,00 9478 --vnev wvmees 80.06 3216 7.26 30.78 6.00 339 121 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C24

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A8AU-SL1




sawronis. FCC RF TEST REPORT Report No. : FR290713B

12

Mode Band Edge

2400-2483.5_802.11n HT20_CH11_Full RU _2462MHz

ANT =
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i 95
B FCCPART 15C B FCCPART15C
1
N %meﬂ ;
48 T IO L
Peak
125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 8374 67.04 7400 -6.9 5207 3.3 7.9 30.65 6.6 1ol 115 PEX 1 2462.00 102,69 ----vv -vnee- 88.02 3214 7.4 3071 6.0 101 115 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 t
i3 i3
50 a0
1 FCCPART 15C (AvG) FCCPART15C (AVG)
48 488 MMJ
Av
) 125 125
163 163
22 U595 umn MB48 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.66 51,34 54.00 -2.66 36.47 32.33 7.9 30.65 6.0 1Al 115 AVERAGE 1 60,00 9370 ---nev ovmees 79.03 3204 7.4 3070 6.00 101 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C24

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A8AU-SL1




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

Pol. Horizontal Vertical
mLevel{d&Mm] 1 Lewel (dBu/m)
1138 138
975 75
813 81
FCC PART 15C FCC PART15C
650 1 ; & 1
i FCCPART 15C (AVG) FCC PARTHAC (AVG)
m ..‘h " m " il B 1
Peak ;W“""
325
3!
Avg 18 .
3000 6000. 9000 12000, 15000, 18000
Frequency (NHz) 3000 §000. 9000, 12000, 15000, 18000
Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos .
Freg Level Line Margin Level Factor Loss Factor Factor Renark Linit Real  Ant Cable Preasp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg _
1 49400 6150 74.80 -12.56 82.34 34.15 10.45 65.44 0.0 205 0 PEAK Mz dBuV/m dBuV/m  dB dBW dB/m B B B deg
1 49408 S1.BL 54.80 -2.19 7165 3415 10.45 65.44 0.0 215 @ AVERAGE 1492408 57.38 74.80 -16.62 78.20 3415 10.45 65.44 0.0 238 357 PEAC
3 7366.80 S6.71 74.00 -17.29 73.57 35.59 12.84 65.29 0.0 226 342 PEAK 1492408 47.65 5480 -6.35 6549 3415 10.45 65.44 0.0 23 357 AVERAGE
4 7306.09 4139 54.00 -12.61 58.25 35.59 12.84 65.29 0.00 228 342 AVERAGE 3738600 45.93 74.00 -18.07 62.79 35.59 1284 65.29 0.0 238 357 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2A8AU-SL1

Page Number 1 C23 of C24




SPORTON LAB.

FCC RF TEST REPORT

Report No. : FR290713B

Pol. Horizontal Vertical
goLerel(dBuim) Letel(dBUVIT)
i "
3.3 a
550 HLPARTISC FCCPART
fug b
461 ‘ 4617 ; i
383 : — ;
1
300 5 o 30, 5 v
4
1 ¢ e l LI W s Ao
L PN nr e
133 wlh WML"A . WWW WW
Peak
50
QP 33 33
A AT
0100 200 300 400 500 600. 700 800  %00. 1000 30 100 200 300 400  500.  600.  700. 800  900. 1000
Frequency (MHz) Frequency (MH2)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas Freq Llevel Limit Line Level Factor Loss Factor Remark Pol/Phas
MHz dBuV/m  dB dBuV/m dBV dB/m  dB A8 deg Miz dBuV/m  dB dBuV/m dBuv dB/m dB  dB  m  deg
1 30.80 22,49 -17.51 49.8@ 27.32 25.69 0.88 31.48 ---  --- Peak HORTZONT 11 48.43 34.67 -5.33 40.80 49.74 15.24 1.89 31.48 ---  --- Peak VERTICAL
2 G700 20.63 2287 43.50 34.88 15.58 157 3140 --- - Pesk HORTZONT 2 93.65 22.53-20.97 43.50 37.45 14.95 1.53 3140 --- - Pesk VERTICAL
3 358 2056 3.6 46.00 .57 16.89 248 340 — - Peak HORTZONT 315222 20.83 -23.47 43.50 3284 16.63 1.96 3148 --- - Peak VERTICAL
1 %959 2467 2133 46.00 3632 19.11 264 3140 - - Peik HORTZONT 4 1373 21022498 46.00 33.63 1634 245 3140 --- - Pesk VERTICAL
5 553.80 26.49 -19.51 46.00 18.46 25.72 3.76 3145 - - Peak HORIZONT 5 66433 27.33 -18.67 46.00 28.35 26.24 4.11 3138 - - Pesk VERTICAL
6 6.3 .07 1073 46.00 2.0 2.9 450 3130 - - Pesk HORTZONT 6 B63.23 29.32-16.65 46.00 26.98 2891 4.69 3126 --- - Pesk VERTICAL
Sporton International Inc. (Kunshan) Page Number 1 C24 of C24

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2A8AU-SL1
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Report No. : FR290713B

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms)

1/T(KHz)

VBW Setting

802.11b 98.44 -

10HZ

802.11g 89.47 0.296

3.382

3.5kHZ
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88.60 0.293

3.416
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